
インド国

インド国

遠隔監視システムを用いた生活排水処

理施設の総合維持管理事業 

案件化調査 

業務完了報告書 

平成 31 年 4 月 

（2019 年） 

独立行政法人 

国際協力機構（JICA） 

株式会社 日吉

関西セ 

JR(P) 

19-001



 

 

 

 

 

 

 

 

 

 

 

 

 

 

本報告書内での通貨換算率は以下の通り	

1IDR（ルピー）＝1.626 円	

1USD（ドル）＝113.385 円	

2018 年 12 月現在	

	

 

 

 

 

 

 

	

	

	

	

	

 

＜本報告書の利用についての注意・免責事項＞ 

・本報告書の内容は、JICA が受託企業に作成を委託し、作成時点で入手した情報に基づくもので

あり、その後の社会情勢の変化、法律改正等によって本報告書の内容が変わる場合があります。

また、掲載した情報・コメントは受託企業の判断によるものが含まれ、一般的な情報・解釈が

このとおりであることを保証するものではありません。本報告書を通じて提供される情報に基

づいて何らかの行為をされる場合には、必ずご自身の責任で行ってください。 

・利用者が本報告書を利用したことから生じる損害に関し、JICA 及び受託企業は、いかなる責任

も負いかねます。 

<Notes and Disclaimers>  

・This report is produced by the trust corporation based on the contract with JICA. The contents 
[...]
Speech contest, since 1995

Internship, since 2004

Hiyoshi Award, since 2007

Hiyoshi India Ecological Services 

Pvt. Ltd., since 2011

CONTENTS







About Hiyoshi

About JICA Feasibility Survey

Survey Result

添付資料 8. 

59



Organization Role Name In-charge

Hiyoshi

Confirm application of 
proposed technology and 

draw up proposal for 
formulation of ODA project, 

and future business 
development plan

Shunkei Ko General Project Chief

Atomi Nishimura Construction of Business model

Hiroyuki Nishida Technical Survey responsible

Nobuhiko Tsuzuki Civil work technical survey

Akinobu Sakuda Electricity technical survey

Murugasamy
Mayilsamy

Technical Survey/ schedule 
coordination

(Yoshitsugu Kajita) System Support

(Chibibharath. P) Technical Survey Support

IC Net

Provide necessary 
expertise require for 

formulation of ODA project 
and act as facilitator for 

the project such as 
creating report.

Kohei Hatta Chief Advisor/ Analysis of 
Development issue

Yuri Takano Environmental policy/ coordination

Shiga Bank

Perform survey and 
provide advices related to 
business environment in 

India

Masahiro 

Kawamura

Advisor/ Local company survey/ 

Business environmental survey

PROJECT ＭＥＭＢＥRS

添付資料 8. 

60



TARGET REGION AND

TARGET FACILITY




Target region：

Tamil Nadu, Delhi, Andhra Pradesh （Major survey site is Chennai)

Target facility：

South phase 3MLD STP

at Ambattur Industrial estate

 On-site survey period： Total 45days

1st visit May 12-21, 2018

2nd visit  July 7-16, 2018

3rd visit  Sept 5-13, 2018

4th visit Oct 24 – Nov 2, 2018

PRODUCT ＡＮＤ TECHNOLOGY ＩＭＡＧＥ

Real time 

monitoring

India

Office

Sensor

data

Direct work

Maintenance
Sensors

Data from

Sensors

STP plant

Japan

Office

Facility 

Consulting

Real time 

monitoring

添付資料 8. 

61



COMPONENT OF ＲＥＭＯＴＥ ＭＯＮＩＴ

ＯＲＩＮＧ ＳＹＳＴＥＭ

Picture taken by remote monitoring 

camera(Equivalation tank)

DO trend of aeration tank 1 and 2

Constitution of Remote monitoring system

Optical cable

ONU built-in

Camera

loggeer

LAN cable

HUB

Sensors Devices

Des i gned  wa ter vol ume 3000m3/d

Inlet BOD 300mg/L

Inlet SS 500mg/L

5m3 13m3

68m3

12m3

635m3/h

313m3 230m3 230m3 178m3

TREATED

WATER

RAW

WATER

EQUALIZATION

TANK

RAW SEWAGE 

COLLECTION SUMP

SAND 

SEDIMENTATION

AERATION TANK 1 AERATION TANK 2

INLET

CLARIFER

pH1 ORP1 pH2 ORP2 DO2DO1

CHLORINE 

CONTACT TANK

SAND 

FILTRATION

ACTIVATED

CARBON

POND/

WATERING

SEDIMENTATION

SLUDGE DRYING BEDS

AERATION BLOWER

RETURN SLUDGE PUMP

FILTER RAW

WATER PUMP

EQUALIZATION

PUMP

RAW SEWAGE PUMP

Sludge collector

Sewage Treatment Plant at Ambattur（South）

OUTLINE ＯＦ 3ＭＬＤ ＳＴＰ ＰＬＡＮＴ

Contact media aeration tank Clarification tank Sand filter, activated carbon

添付資料 8. 

62



SURVEY ITEMS

Category Contents of Survey

1. Development issues of
Target countries and
region

Survey on current water
treatment situation in
India

1-1. Survey on development issues in target countries and region

-

-

-

Basic information of target facilities

Appropriately measure total load volume of raw water which

is basic unit for existing facility

Confirm existence of heavy metals and other hazardous

substances.

1-2. Survey on development plans, policy, and law and regulations
related to development issue.

1-3. Japanese Country Assistance Policy for Respective Countries
related to development issue.

1-4. Analysis of ODA project and other donor's precedent related to
development issue.

2. Proposed company,
product and Technology

2-3.Compatibility of proposed technique and product to local country

-

-

-

-

Survey on current treated water quality

Confirm each sensor and system performance

Confirm needs and competitive service price of the proposed 

technique

Survey on local procurement

2-4.Possibility of contribution to solving Development issues

-

-

-

Survey on current treated water quality

Establish sensor and system onsite and monitor water 

condition.

Water management situation by current government

SURVEY ITEMS

Category Contents of Survey

3. Formulating ODA project

3-1. Outline of formulating ODA project

3-2. Content of formulating ODA project

3-3.C/P candidate organization and discussion situation

3-4. Possibility of collaboration with other ODA project

3-

-

5. Issues and risk and countermeasure for formulating ODA
project

Management plan and implementation system of 

TNPCB and CAAIIUC

3-

-

-

-

-

6. Environmental and Social Considerations

Confirm upper stream company discharge situation

Analysis of raw water, before treatment

Analysis of treated water

Confirmation of regulatory limit

3-7. Expected development effect through formulating ODA
project

4. Business Development Plan

4-1. Outline of Business Development Plan

4-2. Market analysis

4-3. Value chain

添付資料 8. 

63



CONTENTS







About Hiyoshi

About JICA Feasibility Survey

Survey Result

UPPER STREAM COMPANY SURVEY1



•

•

Description of the survey

Select 21 sites (Automobile service, metal processing, food

manufacture)  in the Ambattur and collected wastewater sample and

tested.

Tested parameters are:  BOD, COD, Oil and grease, and heavy

metals

添付資料 8. 

64



UPPER STREAM COMPANY SURVEY2



・

・

・

Test result

【Automobile service】

Oil&Grease, Mineral Oil, TSS were high, Heavy metals(Hg, Pb, Zn, Ni) also detected

【Food Manufacture】

TSS, Oil&Grease and BOD were high

【Metal Processing】

Oil&Grease, Mineral Oil, BOD were high, Heavy metals(Hg, Pb, Zn, Ni) also detected

【Automobile Service】 ｎ＝4 【Food Manufacture】 ｎ＝3 【Metal Processing】 ｎ＝12

3MLD STP RAW WATER TEST

Oil&

Grease

Mineral 

Oil

Average 25.0 2.5

Max 39 7.6

Min 5.7 0.3

Average 248.0

Max 740

Min 60

Oil inflow

 Description: Samples collected 3 times a day, mixed as one sample, repeated for one week

from May 16 to 22, 2018 and tested.

添付資料 8. 

65



Average 398.6

Max 570

Min 230

Average 1070.5

Max 1520

Min 793.7

Designed raw water level

3MLD STP RAW WATER TEST
 Description: Samples collected 3 times a day, mixed as one sample, repeated for one week

from May 16 to 22, 2018 and tested.

 Network Camera live video

RESULT FROM REMOTE 

MONITORING DEVICE1

Using Network camera function, Pan-tilt-zoom, we were 

able to get real-time situation of the STP and able to obtain 

necessary information for facility operation and 

maintenance.

添付資料 8. 

66



 Water and device operational data

Through water data and operational data sent from data 

logger, we could confirm treatment condition real-time and 

obtain necessary information for facility operation

RESULT FROM REMOTE 

MONITORING DEVICE1

RESULT AND DISCUSSION

















SURVEY ON UPSTREAM COMPANY:

From water test results, some water contained Oil&Grease, heavy

meatal which will affect the STP treatment.

There are characteristics of water by type of industry and need to

make different action according to type of industry to reduce water

pollution.

Need to consider disposal of highly polluted wastewater, treated as

valuable resource, change of manufacturing process, establish of

water treatment facility, etc.

3MLD STP RAW WATER TEST

Inflow of oil, inflow of high level of BOD exceeding designed level

were found.

ESTABLISHMENT OF REMOTE MONITORING DEVICE

Through network camera, data from measuring device, we confirmed

it is possible to collect necessary information for O&M

添付資料 8. 

67



THANK YOU FOR YOUR 

KIND ATTENTION

HIYOSHI CORPORATION

908 Kitanosho Omihachiman, 523-0806, Japan

TEL: +81-0748-32-5111

https://www.hiyoshi-es.co.jp/english/

HIYOSHI INDIA ECOLOGICAL SERVICES PVT. LTD

Module No: 201 & 202 (Phase I, Second Floor), TICEL Biopark Ltd., 

Taramani Road (CSIR Road), Taramani, Chennai - 600 113, Tamilnadu, India.

TEL: +91-44-4305-1111 

http://hiyoshi-india.com

添付資料 8. 

68



Principal of STP O&M
(How water will become clean)

‐ Importance of O&M ‐

Toshiyuki Nishida, Hiyoshi Corporation

October 30, 2018 at AIEMA

JICA support for SMEs Overseas Business Development
Feasibility Survey for Holistic Management System of Sewage Treatment Plant with Remote 
Monitoring Technology in India
Seminar on Wastewater Treatment and Importance of Proper Maintenance

WHAT IS Sewage Treatment Plant 
(STP)







Sewage Treatment Plant  (STP) is a facility for treating domestic water.

Effluent Treatment Plant (ETP) is a facility for treating industrial water.

The facility that CAAIIUC operate is STP

24

添付資料 8. 

69



STP TARGETS DOMETIC WATER

Oil Solid Waste Chemicals

ITEMS FORBADE TO DISCHARGE

Factory

House
Pumping
Station

Sewage 
pipeline

Sewage treatment plant

25

TYPES OF STP IN JAPAN

26

添付資料 8. 

70



Dissolved Undissolved

O
rg

an
ic

 M
at

te
r

In
or

ga
ni

c 
M

at
te

r

Low 
molecule 
organics

MATERIALS CONTAINED IN 
SEWAGE

Sand

Solid
Waste

Microorganisms
Waste from 

Microorganisms

Inorganic ion
(NH4

+,PO4
3-

Metal ion, etc.)

27

Tertiary 
Treatment

OUTLINE OF WATERTREATMENT

Primary 
Treatment

Secondary 
Treatment

Purpose: Removable of large solid waste and floating solid waste
Method: Screen, Sedimentation, Floatation, etc.

Purpose:  Removable of soluble organics
Method:  Activated sludge, contract aeration, etc.

Purpose:  Removable of Nitrogen, phosphorous, fine particle, soluble 
inorganics
Method: Denitrification, coagulation, activated carbon, sand filtration, etc.

ｐH Nustrient

TertiarySecondaryPrimary

Wastewater Screen Floatation

Sedimentation

Adjust-
ment

Bio-
treatment

Treated
Water

Excess
Sludge

Sludge treatmentSludge
Solid
particles

Advanced
Process

28

添付資料 8. 

71



Screen: 
Remove large 
particles

Grid Chamber:
Remove sand

Primary Sedimentation:
Remove smaller solid
particles

PRIMARY TREATMENT
(PHYSICAL TREATMENT)

29

Aerobic Anaerobic

S
uspended

Standard Activated Sludge
A/O (Anoxic / Oxic)
A2/O (Anaerobic / Anoxic / Oxic)
OD (Oxidation Ditch)
SBR (Sequencing Batch Reactor)
MBR (Membrane Bio-Reactor)

UASB (Upflow Anaerobic 
Sludge Blanket)
EGSB (Extended Granular 
sludge Bed)

Large Sludge generation
High treatment efficiency
Solid-liquid separation 
requires

C
ontact

Fluidized Bed Bio-Filter

Biological Contact Oxidization
Trickling Filter Process
Submerged Bio-Filter

Anaerobic Fluidized Bed 
Process

Anaerobic Filter Process

Less sludge compared to 
suspended method
Strong for load change
Clogging occurs
Need to treat exfoliated 
microorganisms

large sludge generation
Fast Treatment speed
Generated gas is CO2

Less sludge generation
Slow treatment speed
Generated gas is CH4, CO2

SECONDARY TREATMENT
（Bio-Chemical Treatment）

Bio-Chemical Treatment Processes Categorized by Microorganisms

30

添付資料 8. 

72



Aeration Tank Return Sludge Secondary 
Sedimentation Tank

SECONDARY TREATMENT
（Bio-Chemical Treatment）

31

O2

Increase of 
nitrobacteria

Organics

Increase of 
denitrifying bacteria

NO3
-

Nitrification

N2

Denitrification

Exhaust to air

Microorganisms

anabolize

mineralization

NH4
+

Organic-NInflow

Excess
Sludge

Anaerobic

Aerobic

TERTIARY TREATMENT
(Nitrogen removable)

32

添付資料 8. 

73



http://www.toyosaver.ecweb.jp/contents/contents.html

http://www.tohkemy.co.jp/item/unit_p4.html

Surface of colloid in water is charged + or –
therefore if surface charge is same, colloid 
will repulse and will not coagulate.

Coagulation chemicals will absorb to these 
particles and neutralize surface charge to 
reduce particles to repulse each other.

Add coagulant in reaction tank and adjust pH 
and quickly mix it.
Mix for certain time in next coagulation tank to 
make large floc.
Lastly settle and separate flocs in coagulation-
sedimentation tank.

TERTIARY TREATMENT
(Phosphorous removable)

Wastewater

Inorganic 
coagulant
(CaCl2, PAC, etc.)

Polymer 
coagulant

adjusting
coagulant Polymer

Raw water

Reaction
tank

Coagulation
tank

Treated
water

Sedimented
SludgeSettling

tank

pH 

33

Chlorination 
Disinfection making use of oxidation of chlorine.  Most 
popular in Japan.  It is also used for disinfection for drinking 
water.  Chlorine tend to residue and may generate 
trihalomethane.  It sometime affect natural ecology.  Less 
effective to certain microorganisms such as cryptosporidium

UV Disinfection 
Make damage to RNA in microorganism cell by ultra 
violet ray.  Less residue.  Ultra violet lump, 
maintenance fee is high.  Used in case when natural 
ecology need to be considered.

Ozonation 
Disinfection making use of oxidation of ozone.  No residue.  
Need waste ozone and construction fee, maintenance fee is 
high.  Used to remove odor and color.

DISINFECTION

34

添付資料 8. 

74



DAILY MAINTENANE

Sewer maintenance guidelines 2003

Outline of input / outline of treatment plant

Electricity

Chemical

Fuel

Air

Waste
Water

＜INPUT＞

Drinking water, 
Industrial water

Water treatment 
plant

Physical 
Chemical
Biological
change

Treated
Water

＜OUTPUT＞

Sedimented sand, 
Screen waste
Sludge To sludge 

treatment plant
Gas (CO2・N2, etc.)

Odor

Heat

Noise and vibration

Wastewater treatment plant is constitute of various machines and attached devices and equipment.  It 
will give effect to whole facility if any one of them have failure.  
It is important to understand characteristic of own facility and know changes through each process in the 
plant, concern to whole process from input to output and operate each process properly.

35

Aeration type 
Screener

Denitrification 
tank

Nitrification tank
（Membrane 
separator）

Disinfection 
tank

Sludge 
storage 

tank

Flow rate
Adjustment 

tank

Primary Process Secondary Process

Removal of 
residue

Uniform 
quantification

Denitrification 
Removal of 

organic matter

Removal of organic 
matter

Nitrification・Solid 
liquid separation

Disinfection

① Screen
Removal of
residue

①
②

③
④

Transfer quantity
Operating
condition of
Transfer pump・
Operating time
Stirring condition
Abnormal water 
level condition

①
②
③
④

⑤

pH
DO
ORP
Water 

temperature
Stirring

condition

①
②
③
④
⑤
⑥

pH
DO
ORP
MLSS
Water temperature
Stirring situation

①
②
③
④

pH
Transparency
Residual chlorine
Water temperature

⑤Simple 
measurement kit

Function 
and

Purpose

Mainte-
nance

Checking 
items

Example of the Maintenance for the Membrane 
separation activated sludge process

Inflow Discharge

Desludging
（Removal of Sludge）

MAINTENANCE EXAMPLE

36

添付資料 8. 

75



MICROORGANISMS IN ACTIVATED 
SLUDGE

Vorticella exists alone, and there is a myoneme (strand) in the handle. This 
species often appears in activated sludge. There are many phagocytes in the 
body, It is characterized by conspicuous mouth contours. Typically this species 
will emerge when purification is good and is bigger in size. The anterior portion 
has a mouth opening that is surrounded by a band of hair like structures or cilia.

Vorticella（Ciliate）

The sedimentation of sludge is good, 
and the separated supernatant water is 
also clear.

(when the treatment process is good)
Various microorganisms（many kinds)are observed in the microscope

37

MAINTENANCE OF ACTIVATED 
SLUDGE

SVI is index to know settling characteristic of activated sludge.
It is defined as 'the volume (in mL) occupied by 1 gram of activated sludge after 
settling the aerated liquid for 30 minutes'

SVI＝
MLSS concentration（g/L）

Sludge volume after settled for 30minute（ｍｌ/L）

1L MLSS
3000m

g/L

After 
30min.

SVI＝
300mL/L
3g/L

＝ 100（ml/g）

Water

Sludge300ml

700ml

SV30%

SVI（Sludge Volume Index）

38

添付資料 8. 

76



INSPECTION OF EQUIPMENT

Checking the 
blower

It is also important to make sure that the equipment attached to the facility are 

functioning properly.

Checking the 
pump

39

LASTLY….

Points for proper O&M for wastewater treatment to make 
water clean:















Understand function of each facility (Understand principal)

Understand treatment basic unit

Realize change (thorough daily maintenance and water
testing

Cause is from upstream

Predict on risk and be prepared